
WATER SYSTEMS
MASTER PLAN

DECEMBER 2022

Municipal Utilities and
Engineering Department

City of Redlands
35 Cajon Street
Redlands, CA 92373



 



   City of Redlands 

   2022 Water Systems Master Plan 

i | P a g e  

 

 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY .......................................................................................................................1 

Introduction .................................................................................................................................................. 1 

Section 1 – General Information ................................................................................................................... 1 
[...]
3.2.1 CIP 1 ...................................................................................................................32 

3.2.2 CIP 2 ...................................................................................................................32 

3.3 Tate Water Treatment Plant Facilities .........................................................................33 

4 Sunset reservoir .................................................................................................................49 

4.1 CIP Recommendations ...............................................................................................49 

4.1.1 CIP 1 ...................................................................................................................49 

 

Figures 
Figure 1 The Wash Water Recycled Water Treatment Plant ...................................................... 6 
Figure 2 Hinckley WTP .............................................................................................................. 7 
Figure 3 The City of Redlands Hinckley WTP SCADA ............................................................... 9 
Figure 4 The City of Redlands Water Supply System Supervisory and Data Control System ....10 
Figure 5 Hinckley WTP Flocculation and Sedimentation Basin Inlet ..........................................11 
Figure 6 Hinckley WTP Filters ...................................................................................................12 
Figure 7 Hinckley WTP Filters Layout .......................................................................................13 
Figure 8 Hinckley WTP Flocculation/Sedimentation/Settling .....................................................14 
Figure 9 Hinckley WTP Flocculation/Sedimentation/Settling .....................................................15 
Figure 10 Settler Sludge Lagoons .............................................................................................16 
Figure 11 Hinckley WTP Filter Backwash Basin ........................................................................17 
Figure 12 Hinckley WTP Generator Building .............................................................................18 
Figure 13 Agate Reservoir SCADA Layout ................................................................................19 
Figure 14 Agate Reservoir and Booster PS ...............................................................................20 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

Figure 15 Cla-Valve Flow Control Valve at Agate Reservoir......................................................21 
Figure 16 Agate Reservoir Seismic Expansion Unit Supported Off the Concrete Slab ..............22 
Figure 17 Agate Reservoir Roof ................................................................................................23 
Figure 18 Agate Access Stairway with Partial Enclosure Safety Cage ......................................24 
Figure 19 MCC Center for Agate Reservoir PS .........................................................................25 
Figure 20 Agate Reservoir Pre-Treatment .................................................................................26 
Figure 21 Disinfectant Storage at Agate Site .............................................................................27 
Figure 22 Chemical Storage ......................................................................................................28 
Figure 23 Booster PS Discharge Valves and Pressure Gauges ................................................29 
Figure 24 Tate WTP SCADA Screen ........................................................................................30 
Figure 25 Historical Artifact Wooden Pipeline Used at the District in the 19th Century ..............33 
Figure 26 MCC and Communications Equipment ......................................................................34 
Figure 27 Control Room-Excellent Working Condition...............................................................35 
Figure 28 Onsite Lab-In Excellent Working Condition ...............................................................36 
Figure 29 Two Chlorinators in Duty Mode, With Safety Enclosure.............................................37 
Figure 30 Safety Enclosure of the Chlorinators .........................................................................38 
Figure 31 Chlorine Cylinders Stored Onsite ..............................................................................39 
Figure 32 Safety Cylinder Operation .........................................................................................40 
Figure 33 Standby Diesel Generator Set ...................................................................................41 
Figure 34 Effluent Reservoir Onsite ..........................................................................................42 
Figure 35 Chemical Storage Area with Concrete Containment-In Good Working Condition ......43 
Figure 36 Eimco Settler (Signs of Aging and Corrosion of Mechanical Equipment) ...................44 
Figure 37 Eimco Settler (Signs of Aging and Corrosion of Mechanical Equipment) ...................45 
Figure 38 Filter Equipment (Seems to be an Excellent Working Condition) ...............................46 
Figure 39 Filter Equipment (Seems to be in Excellent Working Condition) ................................47 
Figure 40 Washwater Reservoir (seems to be in excellent working condition) ..........................48 
Figure 41 Signs of Aging and Corrosion are Evident .................................................................50 
Figure 42 Communication Antenna of Service Provider Erected Onsite ....................................51 
Figure 43 Steel Shell is Spot Corroded-Attached Ladders are Rusted Beyond Repair ..............52 
Figure 44 Reservoir Corrosion Protection Cabinet (seems antiquated) .....................................53 
Figure 45 Close-Up of Corrosion Detail .....................................................................................54 
Figure 46 Reservoir Base (surrounding asphalt is cracking and evidence of deterioration) .......55 
Figure 47 Reservoir Control Wires are Dangling on the Side of the Reservoir ..........................56 
Figure 48 Access Manhole Valve is Corroded ...........................................................................57 

1 





Condition Assessment 
City of Redlands 
Water Treatment Plants 

The second step is coagulation, and flocculation is when suspended solids get together to form 
larger particles called the "floc." Flocculation is achieved through two flocculation basins, each 
designed for a flow of 9 mgd. Each flocculation basin has three stages and contains vertical shaft 
flocculation rotated by an external gear reducer powered by electric motors. The electric motors 
can run at various speeds using six variable frequency drives (VFDs). Cationic polymer C308 can 
be added to the third-stage flocculation basin, as needed, to increase the efficiency of the 
flocculation process. 

The third step is sedimentation.  In this step, larger particulates settle to the floor of the 
sedimentation basin.  The chemicals added in the first step assist the sedimentation process in 
helping the particulates settle at the floor of the settling tank.  Solids separation is achieved 
through the sedimentation basins located close to the flocculation basins. Each sedimentation 
basin is designed for a flow of 9 mgd and includes inclined plate settlers and an aluminum-
supported fabric cover to reduce the disinfection dose being affected by sunlight. 

The fourth step is filtration. The media filtration system consists of three media filters (anthracite 
over sand and gravel) equipped with an automated backwash system. The individual filters are 
designed for a 2.4 mgd (6 gpm per sq. ft) flow and are equal-loading, declining-rate, self-
backwashing types with an air scour system and a filter-to-waste system. However, usually, 
backwashes are manually initiated by the operators. 

The fifth step is post-disinfection.  We add chlorine to treated water to complete disinfection 
before it is discharged into the distribution system. 

The sixth step is the backwash.  The particulates and polymer in the filters are attached to media 
and then clog them up.  The backwash process starts by draining the filters to pre-set point and 
then air scouring for approximately ten minutes, breaking down any particulates stuck in the 
system. Finally, backwashing is performed to clean the filters to keep their continuous operation 
and prevent water from overflowing.  The recycled wash water system consists of a waste wash 
water basin, recycle pump station, recycle wash water treatment plant, and a polymer feed room.  
The recycled wash water system receives flow primarily from the waste wash water discharged 
during filter backwashing. A smaller fraction of flow is obtained intermittently from the flocculation 
and sedimentation basins drainage and overflows lines, from chemical feed room drainage lines, 
sludge decant pond, and water quality sample pump discharge (grab samples from the laboratory 
sink). Spent filter backwash wash water flows by gravity from each filter to the waste wash water 
recovery basin located at the west end of the plant site. The waste wash water basin has a 
concrete bottom with concrete and soil cement sidewall and a capacity of 0.15 MG. The basin 
can hold wash water from three consecutive filter backwashes (based on a volume per backwash 
of 46,500 gallons). A sump on the basin floor located at the north end removes the sludge that 
settles in the basin. The sump pump in the floor of the basin discharges into the sludge drying 
ponds. Sludge is removed from the wash water recovery basin as needed, and no less than 
annually, to prevent large amounts of sludge buildup. 

The operation of the filtration process determines flows into the wash water basin. When a filter 
is backwashed, the basin receives the backwash flow. Decanted supernatant water from the 
sludge lagoons is pumped from the decant structures to the wash water recovery basin. On 
occasions when the wash water package treatment plant is out of service, the wash water is sent 
to a series of percolation ponds located to the north of the sludge drying ponds.  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

The recycle treatment plant system can treat 1,000 gpm (1.5 mgd) if the influent flow rate permits. 
The recycle treatment plant system consists of a single-impeller flash mixer first stage and a twin-
impeller second stage flocculation mixer followed by an incline plate settler to enhance sludge 
removal. Anionic polymer A6320 (A6320) is used as the primary coagulant. Anionic polymer A210 
(A210) is used for the dewatering of sludge. Anionic polymer is stored and prepared in the utility 
building. Jar tests are performed to set the optimum dose. Typical dose rates of 0.5 to 2.0 
milligrams per liter (mg/L) for the primary coagulant A6320. The SCADA system sends an alarm 
to the operator when effluent turbidity from the recycle wash water treatment plant is 2.0 
nephelometric turbidity units (NTU) or higher. Flow and turbidity are monitored and recorded 
continuously.  

Figure 1 The Wash Water Recycled Water Treatment Plant 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

The recycle treatment plant effluent is continually monitored by SCADA and grab samples are 
pulled daily for comparison. The effluent of the recycling plant is returned to the influent structure 
ahead of the chemical feed application. The recycle treatment plant is shown in the above Figure. 
The SCADA system enables the operator to: 

• Adjust the operating condition of the three washwater return pumps. 
• Control and monitor the recycle flow rate. 
• Control and monitor the flocculator (mixer) drive. 
• Control and monitor the polymer feed system. 
• Control and monitor the waste discharge valve and related instrumentation monitoring 
• and online analysis results. 

The chlorine is injected after combined filter effluent before going to the Agate storage reservoir. 
Solids removed from the sedimentation basin flow by gravity to four sludge lagoons located at the 
northwest end of the plant site. Each lagoon has a capacity of 40,000 cubic feet and provides one 
hundred thirty-one days of sludge storage at a nominal plant capacity of 12 MGD. Sludge 
production at a plant flow rate of 12 MGD is estimated to be approximately 305 cu ft of dry sludge 
per day. On a monthly basis, the sludge in each lagoon is dried and removed by mechanical 
means for off-site disposal to a landfill. The supernatant from the sludge ponds flows by gravity 
to a collection box. 

From the collection box, the supernatant is pumped to the wash water basin influent. A process 
schematic of the Hinckley WTP is presented in Figure 2. 

 
Figure 2 Hinckley WTP 

 
 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

2.2 CIP Recommendations 
 
2.2.1 CIP 1 
The package wash water treatment plant is installed to treat the filter wash water effluent.  The 
operator shared the concern with the age of installed equipment, the installed capacity, and 
operation complexity.  The replacement unit (s) may be furnished with the new technology to 
provide adequate capacity.  The operator thought that a dissolved air flotation or filter technology 
might be applicable.  The cost of the proposed replacement technology could be $2M for the 1.5 
mgd capacity. The final capacity would be 4.5 mgd with a refurbishment price tag of $6 M. 

2.2.2 CIP 2 
Capacity upgrade.  The current plant capacity is sufficient for the current demand.  However, with 
the population increase in the future, the demand increase would require additional plant capacity. 
Therefore, the capacity could be increased in 12 mgd increments in phases 1 and Phase 2.  The 
Phase 1 increase could cost $25M, with a similar estimate for Phase 2. 

2.2.3 CIP 3 
Remove provisional support of seismic flex tend at the reservoir and provide permanent support.  
The cost of this upgrade maybe $25,000. 

 
2.2.4 CIP 4  
Upgrade MCC and replace dated electrical equipment at the cost of $500,000. 

 

2.2.5 CIP 5 
Replace dated mechanical equipment at the cost of $1M. 

 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

2.3 Hinckley Water Treatment Plant Facilities 

 
Figure 3 The City of Redlands Hinckley WTP SCADA 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

Figure 4 The City of Redlands Water Supply System Supervisory and Data Control System 



Condition Assessment 
City of Redlands 
Water Treatment Plants 
 
 

 
Figure 5 Hinckley WTP Flocculation and Sedimentation Basin Inlet 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 6 Hinckley WTP Filters 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 7 Hinckley WTP Filters Layout 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 8 Hinckley WTP Flocculation/Sedimentation/Settling 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 9 Hinckley WTP Flocculation/Sedimentation/Settling 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 10 Settler Sludge Lagoons 

 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 11 Hinckley WTP Filter Backwash Basin 

  



Condition Assessment 
City of Redlands 
Water Treatment Plants 

 

Figure 12 Hinckley WTP Generator Building 



Condition Assessment 
City of Redlands 
Water Treatment Plants 

2.3.1 Agate Reservoir 
Filtered water is discharged to the 3-million-gallon (MG) Agate Reservoir before entering the utility 
distribution system. The Agate Reservoir includes a baffle system to increase detention time. An 